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Name of Sample | & & Lithium manganese dioxide button cell CR2032 3.0V 220mih
English
Hahs 1114020141
Sample No.
i HBRGHRALR
Consignor /
AFEEE NN CKIE) HHRAT
Manufacturer Wuhen Lixing (Torch) Power Sources Co.,Ltd
BT e KAR (kTR RZBAEIN REAFRET I
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method |OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev. 5/Amend. 1 38.3
YAk BAE (CTRREISHNZUT REMEEFM)

e IST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.5/Amend. 1 38.3
DI, MR

Appearance Silvery Button
Mg n 2014-02-24 RRAEAH | 2014-02-28 ~ 2014-03-26
Accepted Date Test Date
BRFE T REARL SR $R3h  rpal s SME R SR IREREIECE
Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems circuit, Crush, Forced discharge
Bk, FRGFABAE (XTARBYESHMENT REMIETMD
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3bR¥EEX.
#8253 |The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
Conclusion | ST/56/AC. 10/11/Rev. 5/Anend. 1 38.3.
A H M (Date) : 2014-03-26
&z S 4580.06g . Lithium content:0. 06g. A&/ FEHi i Primary Lithium Cell.
Comment i
%\ 43 feh
C
Sieb Ay CLN | s
Consignor & * ﬂg SostEEe 510440
A 1

ddress .,g\ U

s -t

okt VA “W F % ,;/ Z! .
Approver: = Checker: Compiler: |

R4

I8 TFRIT (Vice chief engineer)

vﬁ‘tlﬂ.
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AL IR E L AR HFREZRIAFEFHT waeR | Asign | &
Name of Test Standard requirement or The <
No. e Clause Number of Standard Test Result | Conclusion | Remark
ix'-ea CET e B P MATEE R 1o ﬂtéﬁﬁbgt
-4 ST/SG/AC. 10/11/Rev. 5/Azend. 1 38.3 | @E4F 1
1 E&&m 2 T.1 Se?ﬁ'}endix 1 a4 /
Altitude UN Manual of Tests and Criteria Section e Passed
simulation ST/S6/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.1 b
BAM (LT BRAMERNERT e
#al EA}) ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 ik | WLpZE 2
2 ¥ 1.2 See Appendix 2 kg /
Thermal test  |UN Manual of Tests and Criteria Section 2 Passed
ST/SG/AC. 10/11/Rev, 5/4mend. 1 38.3 Test T.2
?ﬁﬁ;}ﬁ (?%T;E@ﬁfmﬂ%fﬂ/&ﬂ% \i(%lg :&
T-At? ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 | [LIHZE 3
3 ; ﬁa{ B3 Seg Appendix 3 o /
Vibration UN Manual of Tests and Criteria Section Passed ¢
ST/SG/AC. 10/11/Rev. 5/Anend. 1 38.3 Test T.3
3 STASG/AC,10/11/Rov. 8/ Amend. 1 36,3
AC. 10/11/Rev. end. 1 38.3 | QL 4
4 it % T.4 See Appendix 4 Eht %
Shock [N Manusl of Tests and Criteria Section Passed
ST/SG/AC. 10/11/Rev. 5/Anend. 1 38.3 Test T.4
BE® (% ERAPEMOER T AR
ShE Efli» ST/SG/AC. 10/11/Rev. 5/Anend. 1 38.3 R | RHFE 5
5 TS See Appendix 5 a4 /
External short |uN Manual of Tests and Criteria Section Passed
circuit ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.5 B
BEOW (X | R R M1 e
gE F /) ST/S6/AC. 10/11/Rev. 5/Anend. 1 38.3 W | W% 6
6 % T.6 See Appendix 6 ok /
Crush UN Manual of Tests and Criteria Section Passed
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.6 &
T3 S/SG/AC. 10111 hew. &/Aaend. 1 38,3
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 i | 1B 7
7 ﬁﬁﬂﬂ(ﬂi ¥ 1.8 Sezﬁﬁpendix 7 ok /
Forced discharge |UN Manual of Tests and Criteria Section : Passed
ST/SG/AC. 10/11/Rev. 5/Anend. 1 38.3 Test T.8 %
This space intentionally left blank
o | wFzm
BRI AL 24°C  FRIR L : /%
Test Environment Ambient temperature:24°C, Ambient humidity:/%
Condition
BRBAR :
Hhp ﬁ‘ A Test Itemrk
Subcontracted Test SOERE | £FF / EiE /
Condition Subcontracted | Name Post Code
Laboratory ik / B5%5 7
Address Tel )

g%\

VAN
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A% : BBRRR LA | A
No. Name of Testltems | A1titude simulation
#e BoRA RXILFT Before RIESE After FERA|HeeE| e
%5 Sample Status F¥ | FBLE| AE | FHBLE | MassLoss| Residual |TE
Sample Mass oCcV Mass ocv OCV  |Other
No. g N /g N % % Event
001 B 2.8910 | 3.45 | 28013 | 3.45 0.00 | 100.00 | ©
002 T el 2.9243 | 3.45 | 29242 | 3.45 0.00 | 100.00 [ ©
003 s 2.9420 | 3.45 | 2918 | 3.45 0.00 | 100.00 | o
004 T 2.9406 | 3.45 | 2.0401 | 3.46 0.02 | 100.00 | o
005 o N 2,939 | 3.43 | 2.9370 | 3.43 0.00 | 100.00 | ©
006 B ol R 2.9402 | 3.46 | 29403 | 3.46 0.00 | 100.00 [ O
007 ool 2.9120 | 3.45 | 29131 | 3.42 0.00 | 99.13 | o
008 e 2. 9044 3.46 | 2.9049 | 3.46 0.00 | 100.00 | ©
009 . 2.8051 | 3.45 | 2.8956 | 3.45 0.00 | 100.00 | ©
010 i 2.9005 | 3.45 | 2.9017 | 3.45 0.00 | 100.00 | ©
ol | i | 218 / 2.9184 / 0.00 / 0
82 | i | 2oT6 2, 9081 / 0.00 / 0
08 | mil e | 29943 / 2.9045 0.00 / )
018 | st e | 2073 / 2.8971 / 0.01 / 0
0I5 | i ied | 29085 / 2, 9087 / 0.00 / o
06 | ol s | 2 80ER / 2. 8885 0. 00 / 0
017 i | 28813 7 2.9114 / 0.00 / )
018 B e | 2w 2. 9286 / 0.00 / )
00| i e | ZHTO / 2.9192 / 0.00 / o
00 | i e | 28932 / 2. 8929 / 0.01 / 0

G L-#R V-RA D-ARAR R-RE F-RK 0-Rigik. LR, LA, LRE ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

~\
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A5 9 REBA B LA A
No. Name of Test Items Thermal test
Hr|  Haps | TS RBE A | gkl Maem L
%5 Sample Status RE |FBLE | AF | F%UE| Mass Loss| Residual |5
Sample Mass ocv Mass ocv OCV  |Other
No. g v g A% % % Event
001 e 2.8913 3.45 | 2.8802 [ 3.40 0.07 | 9.5 | o
002 . 2.9242 | 3.45 | 2.9226 | 3.40 0.05 | 98.55 | o
003 R 20418 | 3.45 | 2.9400 | 3.40 0.06 [ 98.55 | o
004 e it 2.9401 3.46 | 2.9387 | 3.4 0.05 [ 98.55 | o
005 e 2.9370 | 3.43 | 2.9353 | 3.9 0.06 | 98.83 | o
006 o I 2.9403 | 3.46 | 2.938% | 3.41 0.06 | 98.5 | o
007 P 0 29131 | 3.42 | 29100 | 3.40 0.08 | 99.42 | o
008 PO oo i 29049 | 3.46 | 29027 | 3.40 0.08 | 9827 | o
009 i A 2. 8956 3.45 | 2.8935 | 3.40 0.07 | 9.5 | o
010 e 2. 9017 3.45 | 2.8092 | 3.40 0.09 | 9.5 | o
O | e | 20184 / 2.9176 / 0.03 / o
052 ). e s | 20T / 2.9074 / 0.02 / 0
013 | g | 2.9088 / 2.9041 / 0.01 / o
o1s | el i | 230 / 2.8969 / 0. 01 / 0
015 s | 2o0d / 2.9082 / 0.02 / 0
016 |  puicgis o | 2.8885 / 2. 8878 k 0.02 / 0
017 s i | 20114 / 2.9112 / 0.01 / 0
018 R s | 2uEe 2. 9286 / 0.00 / 0
019 Ml s | 210 / 2.9196 / 0.00 / o
020 i | 2898 / 2, 8932 0.00 / 0

#ik: L-RR V-iRA D-#dk R-3kEL F-RK 0-AF. RBA. AMK. REEL. RAX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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e 3 HBARE L4 | &3
No. Name of Test Items | yihration
#a | Hans HREW Do RS At | gk | HALE| 2
%5 Sample Status RE FHuE| AF | FBBME|MassLoss| Residual | AR
Sample Mass ocv Mass ocv ocv Other
No. /g N /g A% % % Event
001 O PO 2.8892 | 3.40 | 2.8891 3.40 0.00 | 100.00 | ©
002 B Sl 2.9226 | 3.40 | 2.9220 | 3.32 0.02 | 9765 | o
003 P sl 2.9400 | 3.40 | 2.9395 | 3.40 0.02 | 100,00 | o
004 o rat 2.9387 | 3.41 | 2.9376 | 3.39 0.04 | 99.41 | o
005 et 2.9353 | 3.39 | 2.9346 | 3.39 0.02 | 100.00 | o
006 e 2.9384 | 341 | 2.0384 | 3.4 0.00 | 100.00 [ o
007 T et 2.9109 | 3.40 [ 20102 | 3.40 0.02 | 100,00 | o
008 i oY 2.9027 | 3.40 | 2.9025 [ 3.40 0.0 | 100.00 [ o
009 R 2.8935 | 3.40 | 2.8026 | 3.40 0.03 | 100.00 | o
010 S, 2.8992 | 3.40 [ 2.8983 | 3.40 0.03 | 10000 | o
011 MG | 28 / 2.9182 0. 00 / 0
012 i e - | 2P / 2.9079 / 0. 00 / o
013 W ol O] / 2. 9042 / 0.00 / 0
014 i s el | 2 060 / 2.8968 / 0.00 / )
6 | g EMR . | 20082 / 2.9079 / 0.01 / 0
016 e |2 / 2. 8879 / 0.00 / 0
o | s 28 / 2.9111 / 0. 00 / 0
018 i S / 2. 9286 / 0.00 / 0
019 i, | 6106 2.9195 / 0.00 / 0
020 B o ra WO |2 2.8932 0.00 / 0
&g L- V-BA D-F84K R-2REL F-RK 0-#k. RBA. LK. AR LK.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 ” AR B L AR i
No. i Name of Test Items Shock
2 Haka RIEFT Before RIE After FE¥RE |#evE | e
2+ Seimble St:rus BRE | FeE| B¥E |FBLE| MassLoss | Residual |
Sample d Mass ocv Mass ocv OCV | Other
No. g N g A% % % Event
Eav G2
001 e 2.8891 | 3.40 | 2.8891 | 3.40 0.00 | 100.00 | o
002 b 29220 | 3.32 | 29224 | 3.34 0.00 | 100.00 | o
003 it 2.9395 | 3.40 | 2.9402 | 3.38 0.00 | 99.41 | o
004 s 2.9376 | 3.39 | 2.9387 | 3.40 0.00 | 100.00 [ o
005 e 2.9346 | 3.39 | 2.9353 | 3.39 0.00 | 100.00 [ o
006 il 2.9384 | 3.41 | 2.9384 | 3.40 0.00 9.71 | o
007 B i 2.9102 | 3.40 | 2.9107 | 3.40 0.00 | 100.00 | o
008 WBF . N 2.9025 | 3.40 | 2.9029 | 3.40 0.00 | 100,00 | o
009 P i 2.8926 | 3.40 | 2.8931 | 3.40 0.00 | 100.00 | o
010 o i 2.8083 | 3.40 | 28985 | 3.40 0.00 | 100.00 | o
EreT
o1 | i e | 2eie / 2.9190 / 0.00 / 0
FEA oL ; P
08 | i | 2% / 2..9080 / 0.00 / 0
FEARH / . 7
68 | i | 2006 / 2.9038 / 0.01 / 0
Tl ... R Y / 2.8973 / 0.00 / 0
ol B R / 2.9090 / 0. 00 / 0
016 | i | 288 / 2.8885 / 0. 00 / 0
i | g | 2ol / 2.9116 / 0.00 / 0
AR P 3
018 Fully discharged 2.9286 / 2.9291 / 0.00 / 0
B0 | mar e | 20305 / 2.9198 / 0. 00 / 0
00 | par ea: | 29992 / 2.8939 0.00 / 0

No Disassembly,No Rupture & No Fire.

Fid: L-ih V=B D-ARR R-8LE F-RK 0-AME. RRA. RAK. R#E. RieX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

LSl |

'«
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G 5 RRAA LA | Sk -
L Name of Test Items External short circuit
e e s . I'C Other Event
o Undifﬁged 59.9 o
e i 60.0 5
o Undischateed 50. 1 -
004 ol b 59. 0 =
005 Undiggged 59.1 0
o L'ndig;\‘i‘ged 59.5 o
007 Und?ifﬁ.:\‘ged 61.0 o
i Und?:z:;ged 58.5 o
el Undﬁgzged 59. 4 =
g L'ndi?}i;%rged 59.0 o
ol Full'J)"i %i%c:irged 56.8 o
G Ful ﬁf?i?c?arged 56. 6 0
gis Ful I??iﬁ:?c?arged 57.2 o
ol Ful 1%%?5&@ 56. 6 =
015 Full%lfihskcf‘arged 57.9 0
i Ful 1%?3.1?&:“(1 58.0 o
i Ful 1.7;6?1?&“‘1 59.3 o
018 Ful}f:%ibgcfamed 59.4 o
i Fulxsfﬁiﬁﬁiuged 56.8 0
ael Full%%i%c{f‘arged 58.5 0
FE: DA AR FRK 0-LMk. AR, AL

Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 6 RIA 8 L4k £73:3
No. Name of Test Items Crush
f o N -
Haths HaRE Bhides vt i RAAR
Sample No. Sample Status e ernfaic s Other Event
A ;
021 Undischarged ! 0
022 Undischarged / o
£
023 Undischarged / 0
IR /
024 Undischarged L2 0o
- ARIE /
025 Undischarged { 0
9 TS '
026 Fully discharged / o
07, SEAINE
Oet Fully discharged / 0
. FEAERE /
028 Fully discharged / 0
S
029 Fully discharged / 0
SRR /
030 Fully discharged / o
LLFZER This space intentionally left

blank

&ix: D-MR F-RK 0-AfRK. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

A NN~
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A5 7 AR g L AR g G
No. Name of Test Items Forced discharge
ks HERE Ea0F )} -3
Sample No. Sample Status Other Event
031 Ful 17;5 %;?c?arged 0
032 i-'u‘.i'l;‘v3 ﬁt;iES&C?arged 0
033 Fuu?%i%‘cfarged 0
034 Ful 17? ?i?::?arged 0
035 Full;;aﬁt;iﬁsic?arged o
036 Ful I%lfi%c?arged 0
037 Ful 17? l:;?fc?arged 0
038 Full?%iﬁf:f‘arged o
039 Ful '7\.:‘E %\iﬁss{cfarxed o
040 Full’}_\.iilgizﬁu'ged 0
e | et

#ix: D-FRR F-RK 0-RMIR. ARX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

-\
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